. Tubos de Acero de México, S.A.
g%@ g% Carret. México Veracruz Km 433.7 SN
= Delfino Valenzuela Telerfa, Veracruz, Veracruz
C.P. 91687 MEXICO
{52) 229 989 1100 tel
(52) 229 989 1600 Tax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13090998 1/6
Date f Dia: November 30, 2013
Customer 1 Cliente: PLESA ANAHUAG ¥ CIAS, 5.A. DECV, Customar s Grder ilem / Orden Cliente - e. Customer's Reference / Ref. de! Gllante: | JManuiaciurer s Works Order N° / Confirmagion 0e Venta:
NIA NiA 205955/01
Manufacturing Process f Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
|SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION 5iN COSTURA BARNIZADOQ
Slandard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP 5L EDAS/JULY 2013 BIX42-L245/L29¢ PSL1 NORMAL BEVEL
BISELAPO NORMAL
Dimensions / Dimensiones: Schedule f Ceduta: Length / Longitud: CQuantity / Cantidad: 9 Pcs/Pz MNominal Weight / Pese Nominal;
B.625 X 0.719 INCH SCH 120 19.69 /2133 FT . 188.993 FT 11578.687 LB 60.77 LB/FT
|219.1 X 18.3 MM _}6.00/ 6.50 MTS 57.910 MTS 5252000 KG 90.44 KG/M

BET . ENSICE TESTTE ENSION

Specimen candition Specimen dimensions Test Y., U.T.8. Y.S./UT.S Elongaticn / Alargamiento
Heat N°* | Sample N* | Condicion de Ia probeta Dimenslones de la probeta temp | Eul0.50 %. Req.
Colada N°| MuestraN®*{ Ls Sc | Type| Ori Size Area Temp. [Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamartio Seccion | ensayo |Max: -- Max: - -
mm mmz2 ¢ MPa MPa in % Ya
68101 07259 B AM Ss L 38.28 X 18.53 713,75 RT 326 509 0,64 2 318 46.0
AM: As manufactured / Segln proceso de fabricacién Ls: Location of sample / Ubicacion de la muesira Qri: Qrientation / Orientacion Se: Specimen condition / Condicién de la prabeta
B: Body / Cuerpo © Max: Maximum / Méaximo Req. Max: Required maximum / Maximeo requerida Ss: Strip specimen / Muestra rectangular
{: Lengitudinal / Longitudinal S Min: Minim_umeiﬁi_mn . " Req: Required / Requerido o . U.T.8: Liltimate tensile strength / Re_éisténcia
Lo: Initial length / Longitud inicial ) Obt: Obtained / Obtenida .. . * RT: Room temperature / Temperatura ambiente Tt X8 Yield strength / Fluancia

Composmon % 1 Composician %

- X1 X 1000 . e T X000 X100
c ¥n Si Mo | Cr P ] v N NI Cu | Sn Al Ti As B Ca N JCol. 1|Cal. 2)Cal. 3
H Max 28 | 120 -] 15 40 30| 30§ 80..] - |400] 400] -- -] -1 - - - -- 15 | 100 ] -6
Mn | ~J2]1w0] =}t -] -]T-4"-¢-1T - ~7T=-7T~-T«~f{-<F~-7T~F-1T-1T-701T=
Heat N* | Sample N° [P Max 28 | 120] -] 15} 40| .30 30 80 ) .- 400§ 400] - L= ey - - - 15 | 100 | -8
Caolada N° | Muesira N* Mn | =210l =FT -1 ~1"=1 -1 -1 - e -] - - =1 - - - - - | -
e — - " ’ a—
68101 .| - 000o1 H 11918 |19.] 4} & E] 1.4 3 2 50 ey 24 3 p o4y 15| 69 | 08 |27.1]05
©G8101 07258 P | 207 86 19 | 4.4 8 7 071010 50 {110 9 24 {0 3} o 15 | 69 0 j284]| ©
Thls ::eriiﬁcalé is issyed by a compulénzed s.ystem and it is valld wilh elecironic signature.’ Or{ the' uﬂjlnél carlificate [he trade-mark greencalored . ... - | Este certificada se emile madiante sislema uumputanzédn y es validade can fimma elecirérica. El cerliicadn arginal posee impreso ol logn
“Tenaris” s slamped. In case lhe awner of the nng\nal carificate would release a copy of il, he must atlest its cnnfurn-my 1o the original one lakmg L Tenaris color verde. En taso de que el poseedor del cartificado entregue una copia, deberd garantizar la: conformidad con el eriginal haciéndase
upen himsalf the respansibility for any unlawful'ar naial!uwed use. Any al ian andjor falsification will be subjected 1o the law. . responsame par cualguier use ilegal o Indebldo. Cualguler alteracién yio falsi idn estard sujala a lz ley.

FORO03171




Tubos de Acerc de Mexico, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{(52) 229 989 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13090998 2716
Date / Dia: November 30, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, 8.A. DE C.V. Customer s Order Ilem 7 Orden Clients - tem: Customer's Reference / Ref. det Cliente: Manufacturer’'s Warks Order N* / Confirmacidn de Venta:
NIA NIA, . |205955/01
Manufacturing Pracess f Proceso da Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steet Grade / Grado de acers! Ends / Extremes:
API 5L ED45/JULY 2013 BfX42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 9 Pes/Pz Naminat Weight / Peso Nominal:
8.625 X 0.719 INCH SCH 120 19.6% /21 33 FT 188993 FT 11578.687 LB 60.77 LB/FT
IEQA X18.3 MM 6,00/ 6.50 MTS 57.910 MTS 5252,000 KG 90.44 KG/M

Composition % / Camposicion %

X100 X 1000 X 10000 X100
[ Mn Si Ma | Cr P S v Nb Ni Cu | Sn Al T As 8 Ca N |Col. 1]Col. 2JCol. 2
H Max 28 | 120 - 15 40 30 30 80 ~ | 400 | 400 - - - - - - e 15 | 100 ] -8
sin [ = 2l =« - -t~ -] - -~V =-F=-=]-[~-[-1-1T-1-1-
Heal N* Sample N* [P Max 28 | 120 - 15 40 30 30 20 -~ | 400§ 400 )] -~ - - ~ - - - 15 | 100 &
Cnlada N° | Muesira N* Min - 29 10 - - - - - - - - - - - - - - - - - -
63101 07232'6'(1 P 19 88 18 [ 4318 7 0.7 [] G 50 {1 111 (] 24 0 3 ] 14 62 0 [284] ©
. Col 1. SUMA NbHV+TI . . - Call 3; SUMA Nb+V Max: Maximum /- Maxima . o ~+ P:Produst f Producte
|cal. 2: SUMA MotCreni+Cu+V o ‘ : .. HeHeat Colada: Min: Minirum/ Minfmo :

- Required values |- Individuals / Individuales ] -Average f Promedio L - Hardness type/Tipo de dureza:HRC
- Valores requeridas Min:— ¥ Max: 22.0 [ Var— Mini— ] Max:— | Var— . Lol )
Heat N° Sample N° Specimen condition Quad. |. Scale CD MW | - i : Var."
Colada N” Muestra N .Ls . - Sc . .1 Escala -} 1 2 3 Avyg. 1 2 3 | Ava. 4. 12 3 Avg. | )

— —— i - —— A — . ———

68101, 07259 oo . B S . TAM 1 - { HRBW-} 77.8] vB.0| 78.1| 78.0| 78.3| 78.6[77.3} 78.1| 78.4] 78.7| 78.6] 78.6] - 0.6

63101 * - 072860 "B ) ) - AM 1 HRBW | 76.8| 76.6| 76.8| 76.7] 77.7| 78.4}77.6) T7.8] ¥7. 5 778]| 776 e8] 11
AM AS manufacturedlsegun proceso de fabricacttn - 15 Intemal diameler / Digmetro Inteno ’ .- Min:Minimum / Minimo R S . Quad: Quadrani / Cuadrante s
Avg: Average ! Pramedio K - Ls: Lacation of sample / Ubicacién deja muesira T MW:_'-M!d_dle wall f Centro e .“Seg: Specimen condition / Condicién de Ia pmheta

" [This cedificate is |ss;.|ed by a computerized system and il iz valid with electronic signature. .On the orginal cerifficate the trade-mark green colared -~ Ests certificado se emile mediante slslema computar: y ag validado ;x!n firma eleciropica.  El certificado original poses impreso el logo

"Tenaris” is stampad, In case the owner of the driginal certificale would release a copy of i, ha must aftest its- cnnforrnlty ta the original ong’ lak\ng - Tenaris color verde. En caso de qua el puseednr del certificado enlregue una capia, debera garantizar la conformldad con el ariginal haciéndosa
upon himself the tespunsnbl ity for Bny unlawful or not alJuwad use. Any ion and/or falsification will be { {6 the law. 5 L ;able por fer uso llegal @ Indebido. Gualquier alteraclén /o falsificacion estard sulata ala lay

FORO3171-




Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Deffino Valenzuela Tejeriz, Veracruz, Veracruz
C.P. 91657 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nomero: Page / Pagina:
CERTIFICADC DE PRUEBAS EN FABRICA 13090998 3/6

Date / Dia: November 30, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DE C.V. Customer’s Order Item / Orden Cliente - ltem: Custamer’s Reference / Ref, del Chante:  [Manufacturer™s Works Order N° f Canfirmacion de Venta:
NIA NIA 205955/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producte: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCICN SIN COSTURA BARNIZADO
|Standard or Specification / Normas o Especificaciones: Steel Grade / Grade de acero: Ends / Extremos:

AP 5L EDAS/JULY 2013 BIX42-L245/L.290 PSL1 NORMAL BEVEL

' BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédule: Length / Lengiud: Quantity ! Cantidad: 3 PesiPz MNominal Weight / Pesa Nominal:
8.625 X 0.719 INCH SCH 120 19.69/21.33 FT 189.993 FT 11578.687 LB 60.77 LB/FT

219.1 X 18.3 MM 6.00/6.50 MTS 57.910 MTS 5252.000 KG 90.44 KGIM

IB: Body ! Cuerpo

IStandard / Norma:
Heat N° | Sample N* Resuft
Colada N° | Muestra N° Resultado
6810] 07259 Good / Bueno

- -~ — -
Pressure / Prasion B © - Time/Tiempo - o0 -7 Resuills / Resultado
- Unit# Unidad. Value / Valar : Secaonds / Segundes
mpa: 20.5 h § " Satisfactory / Satisfactario
This cartificate is issued by a compulerized system and it is valid with eleclronic signature. - On the original cerlfficate t_ha {rade-mark green colored, - “|Este Ceriiicado se emile meciante sistema compu!ari;do_ [ es"v_al'i'c'lad_n con firma elackonica.  El cerificado criginal posse impreso el logo
"Tenarls” is stamped. i case the owner of the original certificate would release a cepy of #, he must atiest its.confofmity to The original ane taking " |Tenaris color verde. En caso de que el poseedor del certificado enlregue una copia, deberd garantizar la canfermidad con el ariginal hacléndese
Lpon himself the responsibility for any unlawful or not-allowad use. Any alterstion andfor falsificalion wili be' subjected to the law. L R It ble por quler Uso il_ggal o Indebid Cualguler atteracion vio falsificacion eslara sujeta afa-ley.

FOR03171




Tubos de Acero de México, 5.A.

Carret. México Veracruz iKm 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 100 tel :
(52) 229 989 1600 fax i

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nemera: Page / Pégina:
CERTIFICADO DE PRUEBAS EN FABRICA 13090998 4/6
Bate / Dia: Novembar 30, 2013
Customer f Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. . |Customer’s Grder ltem / Grden Clienta - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Drder N° / Confirmacidn de Venta:
NIA NiA 205955/01
Manufacluring Process / Proceso de Manufactura: Praduct Type / Tipo de Praducta: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADC
Standard or Specification / Normas a Especificaciones: Steel Grade / Grado de acera: Ends f Extremos:

APl 5L ED45JULY 2013 B/X42.1.245/1 290 PSL1 NORMAL BEVEL .
BISELADO NORMAL
Dimensions / Dimensicnes: Schedule / Cédula: Length / Longitud: Quantity ! Cantidad: 9 PcsiPz Neominal Weight / Peso Nominal: :
8.625 X 0.719 INCH SCH 120 19.697 2133 FT 189.993 FT 11578.687 LB 60.77 LB/FT :
|21 9.1 X 18.3 MM 6.00/ 6.50 MTS 57.910 MTS 5252,000 KG 90.44 KGIM
1

Heat freatment / Tratamiento térmico: Pipe / Tubo

Quench media of heat freatment process / Medio de enfriamento del tratamiento térmico: nfa
Temperature Scale / Escala de Temperatura: nfa

Type
Tipa

asrolled

INFORMATION

Supplementary Information: L K . s P : i
Infnrmactén Suplementaria : - BT } - . !
Fabricade por Tenan sTamsa

Manufactured:by TenarisTamsa

- |Stest mating process: S ) Sl S Fabricacién del.acaro: - ;
- |Electric: Arc Fumnace-Ladle Fumace-c.‘onlinuous Casting Machlne o . Horne day Arco Eléctrico-Homo de Afnacmn-Maquma de Cnlada Cunﬂnua.
| Fuby Kilted Steet : L i AR " “{Acara cafmade con alurinio

Material free from Mercury contamination {Material fibre de cantaminacién da Mercurio

Mot repaired-by welding . T : No reparado por soldadura
' : Controt no destructivo. Satisfactorio

Non destructive test. Satisfactory

inspection method } N . o ’ ’ . . |Métode de inspeccién
* ~EMS - FLVI - MPI - ’ o o S s EME- FLVE - MPI -
MATERIAL ACCORDING TG AP 5L, JULY 2013 B.’X42 L245.’L290 APPLY ANNEX C AND E . T L : MATERFAL DE ACUERDO A API 5L, JULIO 2013 BfX42 L245!L29(] APLICA ANEXOCY E
ASTMA106, 11/ASME SA106,2010/ASTM AS3,12 GR.B . : L ASTM A108,11/ASME 5A108,2010/ASTM A53,12 GR. B-
MATERIAL ACCORDING TO NAGE.MRD175/ IS0 15155 -2, 2009 AND NAGE MR0103 2010 CNLY FDR HARDNESS IR MATERIAL DE ACUERDD A NACE MRG175 /1SG 15156-2, ZGUQ Y NACE MRNOS 2010 5CLO DUREZAMAX. 22
22 HRC MAX. . _ _ L U JHRG - : :
This certificate is |ssuad by a computenzed system and it is valid with electranic signature. Cn the unginal l;erllﬂcate the trade-mark green oc}ured T "|Enle CerMCAdo sa Bimie mediante sisema cnmpulaﬁ-zadn.y &5 vahiado, con ima electranica. &l cariicada original pasee impresa el lago
‘Tenaris” is stampad. In case the owner ofthe  original cerlificate would release a copy of it, he; must attestits canformity te the original one, 1ak|ng =" | Tenarls &_:ulor verde. En caso de que el poseedor del cerlificade enliegue una copia, debera garantizar la conformicad con el origina haciéndese
upDn himsslf Ihe responsibillty for any unlawﬂ.!l or not allowied use. Any alteration andfor falsification will e suh]eclsd o the law. s responsable por cuafquler uso ilegal o Indebldo. Cualquier alteracion vk falsificacion estard sujeta 2 la ley.

FOR03171




o . Tubos de Acero de México, 5.A.
@2'% Carret. México Veracruz Km 433.7 SN
- DeHino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 5849 1600 fax

= Ten

CERTIFICADO DE PRUEBAS EN FABRICA Number / NGmero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13020998 5/6
Date / Dia: November 30, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, 5.A. DECV. Customer's Order tem / Orden Cliente - item: Cusicmer s Reference / Ref. del Cliente: . IManufaciurer s Works Order ° 7 Confrmacian 0e venta:
NiA N/A 20595501
Manufacturing Process / Proceso de Manufactura: Proguct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED :
LAMINADC EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO :
Standard or Specification f Normas o Espe:lf:;aciones Steel Grade / Grado de acero: Ends / Extremos: :
AP 5L ED4S/JULY 2013 B/X42-1.245/L290 PSL1 NORMAL BEVEL
) BISELADO NORMAL
Dimensicns / Dimensiones: Schedule / Cédula; Length / Longitud: Quantity { Cantidad: 9 Pes/Pz Nominal Weight / Peso Nominal;
8.625 X 0.719 INCH SCH 120 19.69 / 21.33 FT 189.993 FT 11578.687 LB 80.77 LBIFT
219.1 X18.3 MM |6.60/ 8.50 MTS 57.910 MTS 5252.000 KG 90.44 KG/M
Supplementary Information

. informacian Suplementatia

Tamsa Fer. 477095 [Tamsa et 477095

Heat N° Quantity Length Weight
Colada N° Canfidad Longitud Peso
(Pieces) {ft) - my - {Tons)
63101 9 189.99 i C57.91 . T 5,262
- Average length per pine Naminal weight pér pipe - -
-Longitud promedio por tube .| * .- Peso-nominal por ttba
(ft) (m) Sl b o ] (kgim)
~21A1 6,434 . 60844 b 80,692

“Tenaris" is stamped. In case the owner of the original certificate weould release & copy of t, he' ‘must altest its conformity te the original ene takmg -7 ~|Tenans color verde. En taso de que o) poseedar del certificada entrague una capla, deberd garaniizar la conformidad con el ariginal kaciéndose
upon himse the responsibility for any unlawful or nal allowed use. Any alteration andr’u!fatstﬁcauun w4|t ba subj eclsd to'the faw. respansable per cualguier uso ilegal o indebida, Cualquler atteracitn ylo fa\SLﬁG-lcmn estard sujeta a laiay. -

This cerlificale is issued by a compulerized system and 1t s valid with electranic signature. Cn tha original-cerfificate tha frade-mark grasn colored. o7 |Es|e cerlificade s¢ emite i sistema computarizzdo-y.es validada con frma alectronica, &l corlih cerlificadn onginal posee impreso ellogo

FORD3171




Tubos de Acero de México, $.A,

Carret, México Veracruz K¥m 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Number / Namero:

13090998 6/

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Page / Pagina:

6

Date / Dia: November 30, 2013

Customer/ Glisnte: PLES/A ANAHUAC Y CIAS, S.A. DE C.V. Cuslomer s Order llem / Orden Ghienls - ftem: | |Customer s Reference 7 Ref. del Giente:

rManufacturer's Works Order N°® / Confirmacion de Venta:

API 5L ED45IFULY 2013

NIA N/A 205955/01
|Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producta: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTHURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Narmas a Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
B/X42-1 245/L290 PSL1 NORMAL BEVEL

BISELADC NORMAL

Schedule / Cédula:
SCH120

Dimensicns / Dimensiones:
8.625 X 0.719 INCH
219.1 X 18.3 MM

Length / Langitud:
19,69/ 21.33 FT
6.00 / 6.50 MTS

Quantity / Cantidad: 9 Pes/Pz
189.993 FT
57.910 MTS

11578.687 LB
5232.000 KG

Nominai Weight / Peso Nominal:
60.77 LBIFT
90.44 KG/IM

This is to certify that the product described here has been manufaciuraed, sampled, tested, and inspected in accordance with
purchaser order requiremenis. This certilicate is not a declaration of origin nor may it be used as a declaration of origin.

Par el presente Ceriitamos qua el material aqui descrito ha sido fabricado, muestreada, ensayado e inspeccionado de
acuardo a los requisitos de su orden de compra. Este ceriificado no es, ni puede ser usado, como una declaracion de origen.

CUSTOMER , THIRD PARTY

SARTMENT SIGNATURE

TENARIS QUALITY DE
§ oo
] ;"j .

e

QUALITY CERTIFICATION DEPT.
DEPTO. DE GERTIFICACION DE CALIDAD

INSPECTION COMPANY
COMPARIA DE INSPECCION

Campany Name: N/A
Employee Name: N/A

7

CHIEF OF QUALITY CERTIFICATICN DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE-CALIDAD

Teresa M. Castelld Abraham

Rafae] Gutiérrez de Velaseo Magallanes

[ This certificate is issued by a computerized system and it Is valld with electronic signature. On the original cerfifizate the frade-mark green colored. sistama compe

"Tenaris” is stamped. In case lhe owner of the original certificale would release a copy of it,. he must attest its conformify to 1he eriginal one taking

y es validads. con firma elsctrénica.  EI csﬂﬁpadu original posee impreso el loge

rasponsable par cualguier usa ilegal ¢ indebido, S

" |Este certificado se emite
' |¥enaris color verde. En casc de que el poseedor delcerlificado entregue una copia, deberé garantizar la eanformidad con el ariginal haciéndose
fon yio fi

&n eslard sujota a ia ley.

upon hirsell tha responsibility for any untawful or not allowed use. Any alt andfor falsification will ba 10 tha law.

FOR03171



